CORK COUNTY COUNCIL
COMHAIRLE CONTAE CHORCAI

&

KS

w\*

RIVER BLACKWATER WTP DISCHARGES —
DISCHM@E LICENCES

QO\\\@
NATURA(]MPACT STATEMENT

o°°

JUNE 2011

RYAN=SV:NV N0 ¢

CONSULTING ENGINEERS

Sherwood House, Sherwood Avenue, Taylor’s Hill, Galway

Suite D4, The Cubes Offices, Beacon South Quarter, Sandyford Dublin 18

EPA Export 05-07-2011:03:50:50



Corlc
i/ County Council

comhairle contae chorcal

Quality Control

CLIENT

CORK COUNTY COUNCIL

PROJECT NO

2192

PROJECT TITLE

RIVER BLACKWATER WWTP DISCHARGES — DISCHARGE

LICENCES

REPORT TITLE

NATURA IMPACT STATEMENT

&
&
&
-
S
F5S
SO
&
Rev. Status Auiho:(gg}\éié Reviewed By Approved By Issue Date
)
B 01\6\,
S
N
1 DRAFT &6\GH M) MJ 02.06.2011
[...]
Action Plans (1 and 2) have led to a significant reduction in the level of
chemical fertiliser usage, in particular phosphorus. In addition,
restrictions on applications at vulnerable times of year have reduced
losses to surface water. Similar improvements have occurred in the usage
of organic manures. These improvements will continue to have a positive
impact on water quality over many years as the nutrient to slow moving
groundwater reduce and the proportion of soils which contain high levels

Blackwater Catchment WWTPs

Natura Impact Statement m Page 106

EPA Export 05-07-2011:03:50:53




Cork
County Council

comhairle contae chorcai RYAN= HANLEY

of nutrient reduce. The level of awareness of farmers of best practice in
nutrient management has improved dramatically due to participation in
REPS and more recently, to the Nitrates Action Programme.

It is this programme which is likely to have most significantly accounted
for the improvement in water quality observed in the upper Awbeg in
recent years. This is likely to act in conjunction with the Buttevant and
Doneraile WWTP upgrades to further improve water quality in the
Awbeg catchment. This cumulative influence is likely to be contributing to
improved assimilative capacity of the Awbeg, thereby buffering the river
against the potential negative impacts of the non-compliant
Castletownroche discharge.

Describe any likely changes to the site There will be no loss of or reduction in Annex | habitats as a result of the
arising as a result of: operation of the existing WWTP.

Reduction of habitat areq;

Disturbance of key species; The potential nutrient enrichment of the Blackwater of this location may
Habitat or species fragmentation; result in a range of changes to the SAC, both on a localised and system-
Reduction in species density; wide basis.

Changes in key indicators of

conservation value; The following key species of the SAC are not expected to be impacted
Climate change. by the discharge: &

® Killarney Fern - N%@@/qter dependent species

® Twaite Shqu\ Q@sfrlbutlon restricted to lower reaches of River
Blackwat \O\

® Seal y - Anadromous phase of species restricted to lower
strgtﬁg?of catchment
= Q . .
° esifvater Pearl Mussel - Records are restricted to the main
chkwoter channel and the Allow catchment.
\Q

Th%cémqmder of the species which may be affected are thus: River
L@mprey, Brook Lamprey, White-clawed Crayfish, Atlantic salmon and
tter.

Accelerated algae and plant growth within river water columns leads to
shifts in diurnal oxygen concentrations. This in turn leads to loss of
biological indicator macroinvertebrate species. These species form the
bases of salmonid feeding patterns, and their loss may lead to
alterations in river ecology as other less sensitive invertebrate species
begin to dominate. Loss of salmonids will in turn affect the feeding
ecology of ofter populations within the sub-catchment and may reduce
the carrying capacity of the constituent rivers.

Crayfish sensitivity to changes in water quality can result in significant
losses following pollution incidents. Eutrophication can lead to luxuriant
plant growth, which in turn traps silt and can result in deoxygenation at
night, leading to loss of crayfish habitat. No crayfish were encountered in
the Awbeg during EPA 2009 surveys, but it is not clear whether this is
indicative of a loss of the population, as no species-specific surveying has
been carried out.

Salmonid spawning grounds may be significantly impacted by the
increased growth of plants on the river substrate. Such growth will also
impede the movement of Lamprey and juvenile fish, and also reduce the
recruitment success of White-clawed crayfish.

Nutrient input does not appear to be major issue in the Lower Awbeg.
Increased oxygen loading downstream of the Castletownroche WWTP is
also of low impact, as the river maintains ‘High’ WFD status for this

Blackwater Catchment WWTPs Natura Impact Statement m Page 107

EPA Export 05-07-2011:03:50:53



Cork

County Council
comhairle contae chereai

ATV HANLEY

variable. Ni impacts to salmonids, lamprey and crayfish are therefore
envisaged.

It is estimated that climate change will result in more extended but less
frequent wet and dry periods and warmer water temperatures, as
rainfall patterns in Ireland are changing. This could result in precipitation
increases of over 10% in the winter months, and decreases of
approximately 25% in the summer, and annual temperature increases.
However, there is insufficient information to predict the effects on the site
as these will be more closely related to localised rainfall events.

Describe any likely impacts on the
Natura site as a whole in terms of:
Interference with the key relationships
that define the structure of the site;
Interference with key relationships that
define the function of the site.

L

The greater Blackwater catchment is under threat from a variety of
sources, including run-off from intensive agriculture. Nutrient run-off,
sedimentation and acidification from forestry also put pressure on the
river in its upland tributaries, where substantial areas of the catchment
are under coniferous cover. Up until recently, the level of treatment of
sewage being discharged to the Blackwater catchment was low, leading
to significant pollution. Infrastructural investment via Cork County Council
on a number of WWTPs along the channel in the last decade and the
implementation of the Nitrates Directive has addressed this nutrient input
to a major degree.

The key ecological relationshiqugﬁat define the structure and function of
the Blackwater River ¢SAC likely to be impacted by ongoing nutrient
enrichment of its co&s‘ﬁfug(ﬁt rivers. This may have direct effects by
reducing dissolved eXygeén and leading to loss of species. Indirect effects
include loss of dﬁ Nsubstrate  with specific ecological function (e.g.
spawning gra @ue to blanketing with opportunistic aquatic plants.
$uS

The Cqsé@? roche WWTP is not presently overload, but generates a
non-¢ fant effluent. However, the Awbeg is a large waterbody at this
lo @i\o{\Qvith good ecological conditions now prevailing along its length.
No &¥Vidence of gross eutrophication downstream of the plant was
géserved in the Awbeg during field surveys.

An overall improvement in ecological conditions has been observed in the
upper Awbeg in recent years, with only poor results from 2006 and
2009 being noted by the EPA in Buttevant and Doneraile. Both these
plants have been recently upgraded to tertiary treatment and are no
longer expected to be contributing to poor water quality. This is likely to
have a beneficial effect on the qualifying interests found within this part
the catchment (Atlantic salmon, Lamprey and White-clawed crayfish). The
assimilative  capacity of the Awbeg for the non-compliant
Castletownroche discharge is therefore increased.

Describe from the above those
elements of the project or plan, or
combination of elements, where the
above impacts are likely to be
significant or where the scale of
magnitude of impacts is not known.

The Castletownroche WWTP is currently suffering from non-compliant
effluent, despite being underloaded. However, downstream sampling
indicates that the discharge has no measurable effect on water quality.

The assimilative capacity of the Awbeg has significantly improved in
recent years due to the upgrade of the other major WWTPs along the
Awbeg (Buttevant and Doneraile). The addition of tertiary treatment at
these plants has led to notable improvement in water quality. These
upgrades are acting cumulatively to negate the potential negative
impact of the non-compliant Castletownroche WWTP. The Shanballymore
WWTP also produces a generally compliant effluent; an upgrade for
this plant is also planned in the near future. Due to this reduction in
negative cumulative pressures along the Awbeg, it is envisaged that the
Castletownroche WWTP is not leading to a decrease in water quality in

Blackwater Catchment WWTPs

Natura Impact Statement m Page 108

EPA Export 05-07-2011:03:50:54




Cork

County Council
J b conae chere SRINSL HANLEY

the lower stretch of the river. Assimilative calculations have indiacted that
the plant currently only leads to an 0.002mg/l increase in
Orthophosphate, which is not considered significant in relation to input to
the main Blackwater channel to which the Awbeg flows.

Cork County Council is currently considering making use of the former
Castletownroche septic tank which remains unused on the site of the
WWTP. The tank may be incorporated into the treatment process as a
primary settlement and treatment tank, before flowing to the current
primary phase of the WWTP. This should result in an even higher quality
of effluent.

The screening exercise concludes that no significant impacts to the
Blackwater River c¢SAC resulting from the Castletownroche WWTP
discharge are therefore envisaged and thus no further assessment is

required.
&
&
&
o‘@;@
#3S
s
S
o,
N
o
S
S
L
R
O
&
2
Blackwater Catchment WWTPs Natura Impact Statement m Page 109

EPA Export 05-07-2011:03:50:54



County Council
combio conti cherca SRINL HANLEY

Appendix 10 = Churchtown Screening

EPA Ref: D0444-01

Location Discharge associated with agglomeration of Churchtown village, County
Cork.
Distance from designated site 5.5km: WWTP discharges to a percolation area in the watershed of the

Awbeg River, upstream of the cSAC boundary.

Brief description The wastewater in Churchtown is collected in a partially combined foul
and separate foul sewerage drainage network. The wastewater from
the Village gravitates to a pumping station located within the Village
from where the effluent is pumped to wastewater treatment plant.

Churchtown WWTP is designegf for a Population Equivalent (PE) of
1,000, which was commissio,g@%l in 2007. Activated Sludge is the process
employed at the Chur Swn waste water treatment plant. Influent
initially gravitates g e inlet works, which consists of an automatic
screen, measur “flume and a circular concrete inlet sump, from
where the effl\c;@ s pumped to an above ground circular aeration tank.
S
The effl ffg’én flows into the adjacent circular clarifier. The solids settle
while SUpernatant flows over the weir and is directed to the sand
fil 6\' em. From here the effluent is discharged via an ultraviolet
systef’ to a percolation area, which slopes to a stream adjacent to the
{l& boundary. Sludge may be returned from the clarifier to the aeration
\otank and excess sludge is removed from the clarifier as required to the
sludge holding tank. In the event of high storm flows effluent may bypass
the plant via the baffle plate at the inlet manhole. During normal storm
periods, effluent overflows at the sump to the storm holding tank, which
gravities back to the sump after the sump level reduces. In the event of
the storm tank filling, the screened effluent discharges via the outlet pipe.

<,

Currently the WWTP is receiving flows ranging from 120m3/d to
300m3/d, with an average DWF of 120m3/d entering the plant. Based
average hydraulic load of 2001/d/p, the PE equates to 600.

Churchtown WWTP is operated by Cork County Council. The plant is
operated by a caretaker whose duties also involve the maintenance of a
number of other small WWTP's in the area.

The plant is currently underloaded and generates an excellent quality
effluent.

Is the plan directly connected with or No
necessary to the Natura 2000 site
management for nature conservation?

Blackwater Catchment WWTPs Natura Impact Statement m Page 110

EPA Export 05-07-2011:03:50:54



Cork

County Council
comhairle contae chereai

Stage 1 - Screening

Describe the individual elements of the
plan (either alone or in combination
with other plans or projects) likely to
give rise tfo impacts on the Natura
2000 sites.

The Churchtown agglomeration receives tertiary treatment at the WWTP,
before discharging to a percolation area beside a tributary stream of
the western spur of the Awbeg River. The effluent then disperses in the
water column.

An observation of the tributary downstream of the discharge revealed
that at this location, the stream is very minor in scale (1m wide) with
moderate flows down a steady incline.

The most recent EPA water quality sampling data from 2009 indicates
that the Awbeg River displays good (Q=4) ecological conditions
downstream of the discharge point, near Ballynageragh.

Conditions in the Awbeg have improved significantly since 2006 when Q
values of 3 were recorded further upstream. This improvement coincides
with the commissioning of the new Liscarroll package plant in the
headwaters of the Awbeg.

Sampling data for the discharge provided by Cork County Council with
the Licence Application indicates the following effluent levels in mg/I:

P =297 ©
G

N = 20.75°. 8
RS

Sqmpling:;\\r@q?ts of the Churchtown stream taken at the same time show

incre A BOD, Ammonia and Orthophosphate, all of which are, as

suchy gfforded moderate status under the WFD classification. However,

giveg[? the low levels of nutrients recorded in the effluent, it is not

,c\&'lsidered that they are leading to the observed elevated

e BOD=17 éo&
e SS=1.25 &
. =10. NS

COD =105 & &
[ ]
[ ]

;ﬁoncentraﬁons; these are likely to be attributable to local agricultural

practices.

The outfall effluent contains material and solutes which may have a
eutrophying effect within the receiving stream, but is should be noted that
these are likely to exist in lower concentrations than if no treatment were
to be applied.

Under consultation, Inland Fisheries Ireland made no reference to the
Churchtown WWTP.

The Water Framework Directive assigns ‘Poor’ status to this sub-
catchment of the Awbeg; this is based on results for aquatic
macroinvertebrate diversity in the lower stretches around Buttevant and
Doneraile. Water quality downstream of Churchtown is reported by the
EPA as good.

Freshwater Pearl Mussels are not known from this sub-catchment.
However, White-clawed crayfish have been historically observed in the
Awbeg River (though EPA surveys during 2009 did not record any such
specimens).

Describe any likely direct, indirect or
secondary impacts of the project
(either alone or in combination with

All impacts relate to the influence of the contents of the respective
effluents entering the receiving waters. No construction, land-take etc.
will take place in the vicinity of the WWTPs.

Blackwater Catchment WWTPs

Natura Impact Statement m Page 111

EPA Export 05-07-2011:03:50:54




Cork

County Council
comhairle contae chereai

ATV HANLEY

other plans or projects) on the Natura
2000 site by virtue of:

Size and scale;

Land-take;

Distance from Natura 2000 site or key
features of the site;

Resource requirements;

Emissions;

Excavation requirements;
Transportation requirements;
Duration of construction, operation
etc.;

Others.

/o)

Effluent discharging to freshwater catchments can lead to eutrophication
(nutrient enrichment) of the receiving waters, increases in suspended
solids, build up of toxic materials, reduction of ecological diversity and
the subsequent alteration of trophic food webs.

Unmitigated contamination events during the operational phase of the
plant pose the risk of releasing toxic pollutants to the respective
receiving waters. Such events could potentially have significant negative
impacts on all of the aquatic species for which the Blackwater River cSAC
has been designated. Extensive fish kills resulting from such an event may
destabilize the food web of an entire sub-catchment.

Depending on the natural trophic status of the receiving water,
eutrophication can result in accelerated algal growth. This has knock-on
effects on aquatic ecology; dissolved oxygen levels can be affected by
increased biological oxygen demand.

Reduced assimilative capacity of rivers will occur during periods of low
flow. This will be further exacerbated in rivers where abstractions are
located.

The surrounding land use is primarily agricultural pasture.